
HUB 375 KG (WHEEL LOAD) COMPACT BEARING Ø30

ETI- No.  811676 (Specify the order with the ETI No.) Spare Parts

Item Description Part No.

1 HUB COMPLETE WITH BEARINGS

Ø98X4 M12X1.5 1650722

Ø100X4 M12X1.5 1650723

Ø101,6X4 M10X1.25 1650724

Ø108X4 M12X1.5 1650717

Ø112X5 M12X1.5 1650720

Ø115X4 M10X1.25 1658621

Ø115X4 M12X1.5 1650718

Ø114,3X5 M12X1.5 1650721

Ø130X4 M14X1.5 1650719

2 FLANGE NUT M24X1.5 TWELVE SQUARE 1650313

3 WHEEL BOLT

CONUS M12X1.5 2081670018

SPHERIC M12x1.5 2081670020

SPHERIC M10x1.25 2088920010

SPHERIC M14x1.5 2081670002

4 END CAP Ø60 1235356

ETI-No. changed Reason of the change Revisons-No.

811676_en 09.09.15ÖJ A

1730742
SPARE PARTS SET: 1X BEARING, 1X CIRCLIP,      

1X FLANGE NUT

Change No.

FREIGABE

provided

08.04.15ÖJ

** **

** ** FOR SAFETY REASONS: SELF-LOCKING NUT AND SCREW WITH CHEMICAL / MECHANICAL SELF-LOCKING MUST BE 
USED ONCE. AFTER UNTIGHTEN ALWAYS USE A NEW SPARE. 

(o) TWELVE-SIDED SPANNER FOR FOR RACHET 1/2" AVAILABLE VIA  AL-KO PART NUMBER 804055 !

(o) 
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